
Volume 2 
Final Long‐Term Control Plan 

May 31, 2013 

Revised to include a Negotiated Plan and Resubmitted June 09, 2017 



 

 

 

City‐County Administration Building 
1 Martin Luther King Blvd 
Evansville, IN 47708 
 
 

 

 

915 Main Street, Suite 406 
Evansville, IN 47708 

In Conjunction with 

American Structurepoint, Inc. 
915 Main Street, Suite 407 
Evansville, Indiana  47708 

NTH Consultants, Ltd. 
303 North Alabama, Suite 110 
Indianapolis, Indiana  46204 

Bernardin, Lochmueller & Associates, Inc. 
6200 Vogel Road 
Evansville, Indiana  47715 

Powers Engineering, Inc. 
915 Main Street, Suite 207 
Evansville, Indiana  47708 

Commonwealth Engineers, Inc. 
101 Plaza East Boulevard, Suite 200 
[...]
In addition to creating aesthetic and odor problems and public health risks, operation of the K‐4 
PS also has a significant impact on the East WWTP hydraulics.  During high river conditions when 
the flood protection system gates are closed, East WWTP effluent flow and wet‐weather 
overflows from CSO 103 are redirected to the K‐4 PS to be pumped through the levee and to the 
Ohio River.   

As noted above, the K‐4 pumping points are set to prevent pump cavitation, and as a result, the 
pump‐on and pump‐off elevations are set higher than the weir elevation in diversion structure 
103.  This causes flow to back up in the effluent sewer and to flood diversion structure 103, 
which results in recirculation of WWTP effluent through the WWTP.  The recirculation consumes 
treatment capacity, reducing the WWTP’s ability to take in additional WWF for treatment.   



WBG052913231845TPA  12_FIG2-12_Bee Slough Existing Conditions.ai

96" RCP

108" RCP

108" RCP
54" RCP 120" RCP

42" RCP

72" RCP

60" RCP

48" x 72" BRICK

96" RCP96" RCP999

108108" RCP
1010808"

1108" RCP08" RCPPP108  RCP111

54" RCP54 RCP55554

42" RCP

4242"

7272" RCP

7272

CP
60" RCPCP

48" x 72" BRIC

48  x
CKKCKICKCK

CSO 004 Outfall
INV = 338

CSO 004 Outfall
WEIR EL = 353.3

Bee Slough 
Channel

CSO 003 Outfall
INV = 338

Bee Slough Piped 
Underground, 186" RCP

CSO 002 Diversion 
Structure and Outfall
WEIR EL = 325.25

OUTFALL INV = 350.9

CSO 103 Diversion 
Structure (Detail)

CSO 001 Outfall
INV EL = 351

CSO 001 Diversion Structure
WEIR EL = 358

CSO 005 Diversion Structure
WEIR EL = 364

K-4 Pump Station
(Detail)

ADAMS AVE.

VETERANS PARKW
AY

EAST WWTP

To CSO 103 

Outfall

To CSO 004 

Outfall

186" RCP72" RCP

60
" R

CP

Gravity Flow To Outfall During 

Low River Conditions
Gatewell Closed When 
River Rises To 26 Feet 

(EL. 355.18)

Diversion Structure

K-4 Pump Station
Pump ON EL = 355.02
Pump OFF EL = 353.82

WWTP Effluent + CSO 103 
Discharges During Wet Weather

K-4 PUMP STATION OPERATION

DIVERSION STRUCTURE 103

INV = 341.55

72" RCP

(From CSO 002)

42" R
CP

(From CSO 004)

54
" W

W
TP

 
In

flu
en

t

54
" W

W
TP 

Efflu
en

t

72" RCP

INV = 343.00
INV = 341.95

INV = 341.65

INV = 341.65

Top of Weir = 344.99

FIGURE 2-12
Bee Slough System Existing Conditions 
Long-Term Control Plan
May 31, 2013

North



SECTION 2 

REP‐2016‐06‐30_Volume2_LTCP__Section 1‐5.doc (WBG072612044515ATL)  2‐31 

2.8 Wastewater Treatment Plants 
As previously stated, the Utility operates two WWTPs, with no transfer of flow from one WWTP 
service area to the other. 

2.8.1 West WWTP Overview 

The West WWTP was originally constructed in the mid‐1950s.  Activated‐sludge secondary 
treatment was added in the early 1970s, and BAF secondary treatment, which operates in 
parallel with the activated‐sludge process, was added in 2009.  Currently, the West WWTP 
provides preliminary treatment, primary clarification, secondary treatment, and disinfection. 

The National Pollutant Discharge Elimination System (NPDES) permit states that the West 
WWTP has an average design flow of 21.7 mgd and peak sustained wet‐weather flow of 
30.6 mgd.  The weekly and monthly mass limits in the permit are based on the sustained peak 
wet‐weather flow.  Under favorable operating conditions, the West WWTP’s current peak wet‐
weather capacity is 37 mgd. 

Raw wastewater enters the WWTP via a gravity sewer.  The wastewater flows through a single 
mechanically cleaned bar screen before being pumped by the influent pumps.  The influent 
pumps discharge upstream of a single vortex grit removal unit.  After grit removal, the 
wastewater flows to the primary clarifiers.  Primary effluent is split between the aeration tanks 
and the BAF for secondary treatment.  Mixed liquor from the aeration tanks flows to the 
secondary clarifiers for liquid/solids separation.  Secondary effluent from the clarifiers and from 
the BAF flows into the chlorine contact tank for disinfection.  The disinfected effluent is 
dechlorinated prior to discharge into the Ohio River.  Table 2‐7 summarizes the unit processes at 
the West WWTP.   

Table 2-7  Summary of West WWTP Unit Processes and Design Capacities  

Unit Process Type Quantity Size Design Capacity 

Preliminary Treatment      

Influent Screening Mechanical 1 0.25-inch openings 40 mgd 

Influent Pumping Engine Driven 2  20 mgd 

 Motor Driven 1  20 mgd 

Grit Removal Vortex Unit – 360°  

design Pista Grit 
1 19-foot diameter 50 mgd 

Primary Treatment     

Primary Clarification Rectangular, chain 
and flight system 

6 137-foot-long by 32-foot-
wide by 8-foot, 8-inch SWD 

39.6 mgda 

Secondary Treatment: Activated Sludge 

Aeration Tanks Plug-flow tanks 
with ceramic grid 
fine bubble 
aeration system  

3 342-foot-long by 30-foot-
wide by 15-foot SWD 

1.15 MG, each  



SECTION 2 

2‐32   REP‐2016‐06‐30_Volume2_LTCP__Section 1‐5.doc (WBG072612044515ATL) 

Table 2-7  Summary of West WWTP Unit Processes and Design Capacities  

Unit Process Type Quantity Size Design Capacity 

Blowers Positive 
displacement 

4 5,050 cfm, each 15,150 cfm with 
largest unit out of 
service 

Clarification Circular, flat-
bottom, 
peripherally fed 

3 105-foot-diameter, 12-foot 
SWD 

33 mgda 

Return Sludge 
Pumping 

Non-clog, 
horizontally 
mounted 

3 6-inch-diameter suction by 
8-inch-diameter discharge; 
50-hp TEFC motors 

1,500 gpm at 
64.6-foot TDH 

Waste Sludge Pumping Non-clog, 
horizontally 
mounted 

3 6-inch-diameter suction by 
6-inch-diameter discharge; 
5-hp TEFC motors 

625 gpm at 
10.7-foot TDH 

Secondary Treatment: BAF  

BAF Aerated upflow w/ 
polystyrene beads 

1 Six 11.5-foot-deep cells with 
bed of 4.5-mm polystyrene 
beads 

20-mgd peak hour, 
12.5-mgd 
sustained peak; 
operated at 
14 mgd 

Disinfection        

Chlorination Gas chlorinators 2 2,000 lb/day 45.2 mgd 

 12-pass 
serpentine contact 
tank 

1 471,022 gallons 43 mgda 

Dechlorination Sodium bisulfate 
pumps 

2 20.8 gallons per hour  173 mgd 

Other        

Effluent Pumping Wet/dry well 3 20 mgd each 20 mgd each 

a Capacity based on stress testing conducted April 2012.  Stress Testing Report (CH2M HILL, 2012f) 
provides more information. 

cfm =  cubic feet per minute 

hp  =  horsepower 

lb/day  =  pounds per day 

MG  =  million gallons 

mm  =  millimeter 

SWD  =  sidewater depth 

TEFC  =  totally enclosed, fan cooled 

Waste activated sludge (WAS) is thickened by gravity belt thickeners.  Primary sludge and 
thickened secondary WAS are then pumped to the primary anaerobic digesters.  The digested 
sludge is thickened by decanting in a secondary digester and is pumped through an interplant 
pipeline to the East WWTP, where it is dewatered with belt filter presses and trucked to an 
onsite storage pad.  From there, dewatered solids are hauled to a landfill for disposal. 



SECTION 2 

REP‐2016‐06‐30_Volume2_LTCP__Section 1‐5.doc (WBG072612044515ATL)  2‐33 

Figures 2‐13 and 2‐14 present the West WWTP site plan and process flow diagram (PFD), 
respectively.  

2.8.2 East WWTP Overview 

The East WWTP was originally constructed in the late 1950s and included preliminary and 
primary treatment.  The primary effluent was disinfected using chlorine contact tanks that were 
adjacent to the primary clarifiers.  The chlorine contact tanks provided 15 minutes of detention 
time at 14 mgd.  When the activated‐sludge system was added in the 1970s, a new chlorine 
contact tank was constructed to accommodate the change in the WWTP’s hydraulic profile.  The 
new contact tank was constructed to process a peak flow of 26 mgd with 15 minutes of 
detention time.  Currently, the East WWTP provides preliminary treatment, primary clarification, 
secondary treatment, and disinfection.  The NPDES permit states that the average‐day design 
capacity is 18 mgd, and the current peak design flow is 22.5 mgd.  Recent stress tests show that 
the WWTP can process up to 28 mgd under favorable operating conditions.  The monthly and 
weekly mass limits for 5‐day carbonaceous biochemical oxygen demand (CBOD5), TSS, and 
ammonia have been calculated using peak design flow. 

Raw wastewater flows by gravity to the WWTP.  Two mechanically cleaned bar screens and two 
vortex grit removal units provide preliminary treatment upstream of the influent pumps.  The 
preliminary treated wastewater is discharged from the influent pumps into the primary 
clarifiers.  Flow is by gravity through the plant once it enters primary treatment.  Effluent flows 
from the primary clarifiers to the aeration tanks for secondary treatment and then to the 
secondary clarifiers for liquid/solids separation.  Secondary effluent from the clarifiers flows into 
the chlorine contact tank for disinfection.  The disinfected effluent is dechlorinated prior to 
discharge into the Ohio River.  During high‐river stages, the final effluent is discharged into the 
drainage area of the K‐4 Pump Station.  The K‐4 Pump Station pumps water from the drainage 
area over the levee and into the Ohio River. 

WAS from the secondary clarifiers is thickened by gravity belt thickeners.  Primary sludge and 
thickened secondary WAS are then pumped to the primary anaerobic digesters and fed to 
secondary digesters.  Digested sludge is pumped to conditioning tanks, where it is blended with 
digested sludge from the West WWTP and dewatered by belt filter presses.  Trucks then haul 
the dewatered sludge to the onsite storage building until a local trucking company hauls the 
dewatered sludge to a landfill for disposal. 

Table 2‐8 provides a summary of the unit processes and design capacities at the East WWTP. 

Table 2-8  East WWTP Unit Process and Design Capacities Summary 

Unit Process Type Quantity Size Design Capacity 

Preliminary Treatment 

Influent Screening Mechanical  2 0.25-inch openings 20 mgd each 

Influent Pumping Flygt – submersible 
non-clog centrifugal 

4 Flygt motor -170 hp 16.5 mgd @ 47.5-foot 
TDH (each) 

Grit Removal Vortex unit – 270° 
design Pista Grit 

2 18-foot diameter 30 mgd eacha 



SECTION 2 

2‐34   REP‐2016‐06‐30_Volume2_LTCP__Section 1‐5.doc (WBG072612044515ATL) 

Table 2-8  East WWTP Unit Process and Design Capacities Summary 

Unit Process Type Quantity Size Design Capacity 

Primary Treatment 

Primary 
Clarification 

Rectangular with chain 
and flight system 

7 103-foot-long by 32-foot-
wide by 8-foot, 8-inch 
SWD 

50 mgdb 

Secondary Treatment: Activated Sludge 

Aeration Tanks Plug-flow tanks with 
ceramic grid fine 
bubble aeration system 

3 300-foot-long by 
30-foot-wide by 15-foot 
SWD 

3.03 MGc 

Blowers Positive displacement 4 5,050 cfm, each 40.6 mgd 

Clarification Circular, flat-bottom, 
peripherally fed 

3 100-foot-diameter, 12-foot 
SWD 

28 mgdb 

Return Sludge 
Pumping 

Non-clog, horizontally 
mounted 

3 6-inch diameter suction 
by 6-inch-diameter 
discharge; 25-hp TEFC 
motors 

1,480 gpm at 39.5-
foot TDH 

Waste Sludge 
Pumping 

Non-clog, horizontally 
mounted 

3 6-inch diameter suction 
by 6-inch diameter 
discharge; 5-hp TEFC 
motors 

550 gpm at 13.6-foot 
TDH 

Disinfection 

Contact Tank Two-pass, serpentine 1 315,000 gallons 32.4 mgdb 

Chlorination Gas chlorinators 2 2,000 lb/day 64.8 mgd 

Dechlorination Sodium bisulfate 
pumps 

2 20.8 gallons/hour 173 mgd 

Other 

Flow Metering Magmeter 2 16” 25 mgd each 

Effluent Pumping U.S. Army Corps of 
Engineers Pump 
Station 

1   110 mgd 

a At peak-hourly flow. 
b Capacity based on stress testing conducted April 2012.  Stress Testing Report (CH2M HILL, 2012d) 
provides more information 
c Existing aeration tanks are permitted for 18-mgd average and 22.5-mgd peak by the City’s NPDES Permit, 
No. IN 0033073, dated February 1, 2012. 

 

 



WBG052913231845TPA  13_FIG2-13_West Site Plan.ai

FIGURE 2-13
West WWTP Site Plan 
Long-Term Control Plan
May 31, 2013



WBG052913231845TPA  14_FIG2-14_West Process Flow Diagram.ai

FIGURE 2-14
West WWTP Process Flow Diagram 
Long-Term Control Plan
May 31, 2013



SECTION 2 

REP‐2016‐06‐30_Volume2_LTCP__Section 1‐5.doc (WBG072612044515ATL)  2‐39 

Figures 2‐15 and 2‐16 present the East WWTP site plan and process flow diagram (PFD), 
respectively.  

2.9 CSS Flow Metering and Receiving Water Monitoring 
The Utility’s CSS flow metering and receiving water monitoring programs were summarized in Initial 
System Characterization including Separate Sanitary Sewer Hydraulic Model Development 
(CH2M HILL, 2011k).  The receiving water monitoring program was described in the SRCER 
(CH2M HILL and LimnoTech, 2011), and the results were used to develop the Utility’s receiving water 
quality model.  The Utility’s water monitoring program described in those documents included the 
following activities: 

 Precipitation monitoring throughout the Utility’s service area 

 Conducting an inventory of flow monitors and level sensors owned by the Utility and used to 
collect in‐system flow data to support hydraulic model development and to conduct specific 
studies of in‐system hydraulic conditions 

 Monitoring of CSO discharge 

 Wet‐weather sampling of CSO discharges and stream level, flow, and water quality in Pigeon 
Creek to support the SRCER update (CH2M HILL and LimnoTech, 2011) 

 Evaluation of Ohio River Valley Water Sanitation Commission and USGS data for Ohio River 
flow, level, and water quality 

In‐system flow monitoring data were also collected between July and December 2012.  These 
Phase III monitoring data were used to adjust the DWF and WWF in the CSS models between 
the July 31, 2012 Draft and May 31, 2013 Final IOCP submittals. 

2.10 Hydraulic Models 
Development and findings of the Utility’s CSS and receiving water modeling programs and their 
characterization of the existing system are presented in Initial System Characterization including 
Separate Sanitary Sewer Hydraulic Model Development (CH2M HILL, 2011k).   

2.10.1 Hydraulic Model Development 

The Utility used the following applications for model development:   

 Both the East and West Basin Separate system models were developed and calibrated in 
EPA SWMM. 

 The East Combined System model was developed and approved by EPA using XP SWMM.   

 The West Combined System Model was developed and approved by EPA in XP SWMM, and 
the team then updated the model using EPA SWMM.   

The East and West CSS hydraulic models were developed in distinct steps: 

 East system CSS model development ‐ as presented in Preliminary Modeling Report 
Combined Sewer – East System (Clark Dietz, Inc., 2007b). 

 West system CSS model development ‐ as presented in Preliminary Modeling Report 
Combined Sewer – West System (Clark Dietz, Inc., 2009). 



WBG052913231845TPA  15_FIG2-15_East Site Plan.ai

FIGURE 2-15
East WWTP Site Plan 
Long-Term Control Plan
May 31, 2013North



WBG052913231845TPA  16_FIG2-16_East Process Flow Diagram.ai

FIGURE 2-16
East WWTP Process Flow Diagram 
Long-Term Control Plan
May 31, 2013NOT TO SCALENorth



SECTION 2 

2‐42   REP‐2016‐06‐30_Volume2_LTCP__Section 1‐5.doc (WBG072612044515ATL) 

 Selection of the typical year ‐ as presented in Typical Precipitation Year Evaluation Report, 
(Clark Dietz, Inc., 2008).  This document, and all IOCP volumes, refers to Typical Year model 
results when presenting hydraulic model derived data. 

 Separate sewer system model development ‐ As presented in Initial System Characterization 
including Separate Sanitary Sewer Hydraulic Model Development (CH2M HILL, 2011k), hydraulic 
models were developed for each basin in the West and East SSS.  Each SSS model was 
calibrated, with the exception of W‐8.  The calibration of the W‐8 SSS basin could not be 
completed due to an apparent consistent loss of flow occurring between two flow monitors.  
The Utility continues to investigate this area in an ongoing effort to update the W‐8 SSS model. 

 Integrating the SSS models into the CSS models ‐ The CSS models by Clark Dietz were updated 
in 2011 to reflect the SSS inputs.  The 2009 models did not include the SSS basins; therefore, 